

## **TEST REPORT**

**CLIENT NAME** : CONCRETE WATERPROOFING SYSTEM  
**ADDRESS** : P.O. BOX 389, NORTHBRIDGE  
NSW 2063 - AUSTRALIA

**ATTENTION TO** : MICHAEL RORKE  
**TEL NO** : 97167626242

**ACCOUNT CHARGEABLE TO** : CONCRETE WATERPROOFING SYSTEMS

**PROJECT CODE** : PT05305  
**PROJECT TITLE** : GENERAL TESTING

**TEST SUBJECTS & TEST STANDARDS** : SLIP RESISTANCE  
(EN 13036-4 : 2011)

**JOB REF.** : T21-02503B  
**CLIENT REFERENCE** : CWS100

**DATE RECEIVED** : 04-Feb-2021  
**DATE OF REPORT** : 25-Jun-2021

**TOTAL PAGES** : 2 (INCLUDING COVER PAGE)

**Slip Resistance (EN 13036-4)**

<b>Sample Reference</b>	<b>CWS100</b>					
Date of Test	15-Jun-21					
Cure Time & Condition	56 days at room temperature					
Test Temperature	22°C					
Slider detail	Slider 96					
Slider assembly	Wide					
Test Specimen Reference	S1	S2	S3	S4	S5	<b>Average</b>
Pendulum Test Value (PVT)	59	57	57	56	55	<b>57</b>



**Figure 1. Sample as received - CWS100**

**PREPARED BY:**

NGUYEN DANG QUANG  
Engineer

DID: (65) 6362 9013

EMAIL: Quang.nguyendang@element.com

**APPROVED BY:**

SHERLY WIJAYA  
Operations Manager

DID: (65) 6362 9730

EMAIL: Sherly.Wijaya@element.com